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Kingyip(dongguan)printing & packaging factory Ltd
Daning Administrative District, Humen Town Dongguan City, Guangdong PRC

Report on the submitted samples said to be:

Sample Name . The Museum

Manufacturer . Kingyip(dongguan)printing & packaging factory Ltd
Sample Receiving Date : November 19, 2012

Testing Period : From November 19, 2012 to November 23, 2012
Results . Please refer to next page(s).
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Summary of Test Results:

TEST REQUEST CONCLUSION

A US Consumer Products Safety Improvement Act of 2008(H.R. 4040) title 1, section 101(f) Pass
for total lead content in paint and other similar surface-coating

US Consumer Products Safety Improvement Act of 2008(H.R. 4040) title 1, section 101

for total lead content in substrate Pass

US Consumer Products Safety Improvement Act of 2008(H.R. 4040) title 1, section 108

requirement on phthalates content Pass
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Signed for and on behalf of

BACL
Checked by. M Approved by: ﬁ
Amy Li Christy Wang
Technical Supervisor Laboratory Vice Manager

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The results
shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only.
This Test Report shall not be reproduced expected in full, without written approval of the Company.
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Results:

Tested part(s):

(1) All coating(>4 colors)(book)

(2) Purple coating(book)

(3) White laminated paper board with multi-color printing(cover)
(4) Grey paper board(cover)

A. US Consumer Products Safety Improvement Act of 2008(H.R. 4040) title 1, section 101 for total lead
content
Total Lead Content (In paint and other similar surface-coating)

Test method: With reference to CPSC-CH-E1003-09,by acid digestion and analysis was performed by inductively
coupled plasma atomic emission spectrometer (ICP-AES)

_ Results .
Item Unit MDL Limit
(1) 2
Lead Content (Pb) | mg/kg 15 <15 18 90 mg/kg
Conclusion / / Pass Pass

Total Lead Content (In Substrate)

Test method: With reference to CPSC-CH-E1001-08 / CPSC-CH-E1002-08.1,by acid digestion and analysis was
performed by inductively coupled plasma atomic emission spectrometer (ICP-AES)

_ Results -
Item Unit MDL Limit
(3) 4)
Lead Content (Pb) mg/kg 15 <15 <15 100 mg/kg
Conclusion / / Pass Pass
Note:

- <=Lessthan

- MDL = Method Detection Limit
- mg/kg=ppm

- Flow chart appendix is included.
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B. US Consumer Products Safety Improvement Act of 2008(H.R. 4040) title 1, section 108 requirement on
phthalates content

Test method: With reference to CPSC-CH-C1001-09.3,by solvent extraction and analysis was performed by gas
chromatographic-mass spectrometer (GC-MS)

. Results o

ltem Unit MDL Limit
(D+(©2) 3)

Dibutyl Phthalate (DBP) % 0.003 N.D. N.D. 0.1%
Benzylbutyl Phthalate (BBP) % 0.003 N.D. N.D. 0.1%
Bis-(2-ethylhexyl) Phthalate (DEHP) % 0.003 N.D. N.D. 0.1%
Di-n-octyl Phthalate (DNOP) % 0.003 N.D. N.D. 0.1%
Diisononyl Phthalate (DINP) % 0.01 N.D. N.D. 0.1%
Diisodecyl Phthalate (DIDP) % 0.01 N.D. N.D. 0.1%
Conclusion / / Pass Pass

- N.D. = Not Detected or less than MDL

- MDL = Method Detection Limit

- % = Percentage by weight

- 0.1% = 1000mg/kg, mg/kg = ppm

- "+" = Mixed, The admixture of specimen is tested as a whole(part) which according to the applicant’s
request, the result of report as average value because of the whole specimen is regarded as constituting
from the homogeneous material. If the testing of specimen may have the obvious difference, and the result

may exceed the number in this report. The applicant will undertake all differences and risk.
- Flow chart appendix is included.

- Photo appendix is included.
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Appendix
A. Test flow chart for Total Lead Content:
Cutting/ ~ P ; ; N I
preparagon —| Sample measurement—> Acid dlgest;é?dby suitable > Eiltration
Analyzed by inductively . .
. ; The digested solution
DATA -« cou_ple_d plasma atomic <« Madg Up with <+— was transferred into
emission spectrometer deionized water a volumetric flask
(ICP-AES)
Test by: Jimmy.Wu
Check by: Lance.Li
B. Test flow chart for Phthalates content:
Cutting/ Weigh sample and Add organic solvent to .
preparation |—| place in a thimble > extract » Cool, cleanup solution
Y
Make up with organic Concentrated/dilute
Data 4+— | Analyzed by GC-MS | «— solvent < extracted solution

Test by: Larry.Liu
Check by: Arthur. Xiong
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Photograph of Sample

Date: November 23, 2012

‘\\illlr'i;”
SN

=
jlac-MRA

i?’
W

R pe—
A e
S TESTING
CNAS L2408
Page 5 of 5

BACL authenticate the photo on original report only

*** End of Report ***
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